Intertek

Test Report Report Number:140829001SH3-BP-2

Original Report Date: December 29, 2014

barnple Description:

Product: WPC

Model: LHMA027

Samples Quantity: 25 pieces

Sample ID: S140829001SH1-001~025

Date Received: 2014-09-29

Date Test Conducted: 2014-09-29~2014-12-17

Tests Conducted:
Test Methods: BS EN 15534-4:2014, EN ISO 1183-1:2012, ASTM D7031:2011, ASTM D696:2008e1, ASTM
D6007:2002(2008) and EN 71-3:2013

Conclusion:

For details refer to attached page(s).
The condlusions of this test report may not be used as part of the requirements for Intertek product certification.
Authority to Mark must be issued for a product to become certified.

Should you have any queries about the test report, please contact:

Approved by: Checked by: Prepared by:
//« A Dot Zheet 7«77% i
Sun Sun Daniel Zhang Torres Qi
Assistant Manager  Senior Project Engineer  Testing Engineer
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Test Report

Report Number:140829001SHJ-BP-2

Test Items, Method and Results:

No.7 Building, No. 6958 Daye Road, Fengxian District, Shanghai

Tel: 021-61189920

Fax: 021-61189921

Report Template Revision Date: 26 May 2014

Test Items Test methods Test requirements Test Results Verdict
Flexural properties Bending Strength: 51.3
MPa
- Fmax 2 3300 N (arithmetic | Modulus of elasticity: 4379
mean value) Pa
- Fmax = 3000 N (individual Me ot i
Flexural EN  15534-1:2014 | values) B 6 &
ey load: 7716 N Pass
Properties ANNEX A Minimum value of
- Deflection under a load of | " \
500 N < 2,0 mm maximum load: 7514 N
(arithmetic mean value) ;
- Deflection under a load of | Deflection at 500 N
Mean value: 0.72 mm
500N £ 2,5mm z 0.8
(individual values) Maximum value: 0.80 mm
1) Mean value of water
B absorption < 7 % in weight Water absorption
Boiling test g’; 3 AESR=L:2014 2) Individual values of Mean value: 0.5% Pass
= water absorption < 9 % in Max. value: 0.6%
weight
Known span in use
AS < 10 mm for arithmetic | Mean value:
. mean value AS=0.98 mm
s i 15534-1:2004 | Ac™< 43 mm for individual |  ASr=0.62 mm Pass
o values Max value:
ASr < 5 mm for arithmetic AS=1.06m
mean value
EN  15534-1:2014
:en;‘i)sai::tn e 7.1.1 / 13.05 I/m /
EN ISO 179-1:2010
Bending strength
:?Sl;tt:;ece EN  15534-1:2014 | Mean of decrease of Original sample: 51.3 MPa
under  cydlic 8.3.2, bending strength < 20 % After moisture condition: Pass
test conditions EN 321:2002 - Individual decrease of 50.4 MPa
1 EN 310:1993 bending strength < 30 % Mean decrease: 2%
Max. individual decrease:
5%
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Intertek

Test Report Report Number: 140829001SHJ-BP-2
Test Items Test methods Test requirements Test Results Verdict
1) Means swelling ;
< 4 % in thickness s fr‘l"’i‘i'gfness
< 0,8 % in width 0'022/ PR
< 0,4 % in length 0'030/: 7 e
Swelling and 2) Individual swelling Ma.x valie
water EN  15534-1:2014 | <5 % in thickness AR
. S 0.3% in thickness
absorption 8.3 < 1,2 % in width 0.04% in width Pass
(24 hours | EN 317:1993 < 0,6 % in length 0’04% e
immersion) 3) Mean water absorption ) 9
< 7 % in weight '
4) Individual water Welerageprption
: Mean value: 0.1%
sE=DIpHen Max. value: 0.1%
< 9 % in weight - '
Brinell  hardness: 282
Resistance to | EN 15534-1:2014 | N/mm? /
indentation 7.5, EN 1534:2010 Rate of elastic recovery:
26%
Surface withdrawal: 20.3
Nail and screw | EN  15534-1:2014 / N/mm? /
withdrawal 7.6, EN 13446:2002 Edge : withdrawal:  16.6
N/mm
Note:
1. The test span was 350 mm offered by applicant
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Test Report Report Number: 140829001SH3-BP-2

Test Items Method Result

Density EN ISO 1183-1:2012 method A | 1290 kg/m®

2 | ASTM D7031:2011, Bending strength: 53.7 MPa
Freeze-thaw 3 cydes © | g 3101903 Modulus of elasticity: 4991 MPa
Linear thermal . 6
= o ASTM D696:2008e1 41.4x10° /T
Formaldehyde * ASTM D6007:2002(2008) 0.02 ppm
Limit (mg/kg) | Result (mg/kg)
5 .
Pb, Cu content EN 71-3:2013 Copper (Cu) | 7700 210
Lead (Pb) 160 <10

Note:

2. The test span was 350 mm offered by applicant
3. The test temperature was form -30T to 30TC
4. As per ASTM D6007:2002(R2008) small chamber method, formaldehyde content was detected by UV-VIS
spectrophotometer
Chamber type: 0.225 m® stainless steel chamber
Climatic conditions: 25T, 50%R.H.
Loading factor: 0.95 m?/m®
Detection limit = 0.02 ppm
ppm = parts per million
5. mag/kg = Milligram per kilogram
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Test Report Report Number: 140829001SHI-BP-2

Appendix A: Sample photos

Front view of received sample Back view of received sample

Section view of received sample

The End of Report

This report is for the exclusive use of Intertek’s Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's
responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the
Client in accordance with the agreement. for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to
permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or
advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this
report are relevant only to the sample tested. This report by itself does not imply that the material, produdt, or service is or has ever been under
an Intertek certification program.
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